
 

hp
Text Box
14-08-2020



Proposed Synthetic Organic Chemicals 
Industry at Plot No. 2662/61, Village 
Bhujela,  Tehsil Pindwara, District Sirohi, 
Rajasthan  

M/s R.J. Industries. 

 
 

COST OF PROPOSED PROJECT 

Type of Cost 
involved 

Cost  in Rupees 
(Crores )  

Specification 

Land cost 0.3 4169.77 sqm 

Plant 0.8  Civil work- Rs 0.30 Cr 
 Commissioning –Rs 0.70 Cr 
 Steel work Labour Shed work Rs 0.65 

Machinery 0.8 For dyes intermediate plants 

Air Pollution Control device 0.9 Bag filter 

ETP 0.8 ETP (15 KLD) 

RO & MEE 0.9 Three Stage MEE 

Pre-operative cost 0.25 Site preparation and others cost before 
commencement of commercial operations 

Contingency 0.85 18% of total cost 

Total 5.6  
 

 

 

 

 

hp
Text Box
ANNEXURE-I



Proposed Synthetic Organic Chemicals 
Industry at Plot No. 2662/61, Village 
Bhujela,  Tehsil Pindwara, District Sirohi, 
Rajasthan  

M/s R.J. Industries. 

 
BUDGET FOR EMP IMPLEMENTATION 

Sr. No. Component Particulars Capital 
Investment 
(Lakhs) 

Recurring 
Expenditure per 
Annum (Lakhs) 

1 Air Bag filters  90 05 
2 Water ETP comprising of pre-primary, primary, 

secondary & tertiary treatment, STP, 
etc. 

80 05 

3 Rain Water 
Harvesting 

Installation of RWH System & Annual 
Cleaning of RWH tank 

06 01 

4 Hazardous  Waste 
Area and its 
Management  

Purchase of Additional Containers for 
Storage of Hazardous Waste 

05 02 

5 Occupational Health 
& Safety 

Health medical checkup of workers, 
PPEs for Workers. Emergency 
Preparedness, Fire hydrant systems, 
fire extinguishers, emergency control 
room, HAZOP study 

02 01 

6 Environment 
Monitoring & 
Management 

Environment Monitoring as per 
monitoring plan 

01 0.5 

7 Green Belt Development and maintenance of green 
belt 

05 01 

Total (Rs.) 189 15.5 

 



Scanned by CamScanner

hp
Text Box

hp
Text Box
ANNEXURE-II



8/11/2020 Timeline

forestsclearance.nic.in/Timeline_W.aspx?pid=FP%2fRJ%2fIND%2f4642%2f2019 1/1

11/12/2019

21/01/2020

13/12/2019

22/01/2020

07/07/2020 13/07/2020 Mount
Abu

Wildlife 

Rajasthan

Submitted
by User
Agency

Query for
Shortcoming(if

any) by
Wildlife
Warden

Resubmission
of Proposal

by User
Agency

Query by
Wildlife
Warden

for
submitting

Hard
Copies

Uploading(by
U.A.) of
copies of
receipt

received
from Wildlife

Warden

Wildlife
Warden

Chief
Wildlife
Warden

State
Government/SBWL NBWL/MoEFCC(WL)

22/11/2019
          

:21/07/2020

:  04/08/2020

Essential Details Sought History

NOTE:- Proposal is pending at Chief Wildlife Warden .

Communication between
Regional Office & State

Government

Communication between State
Government & Chief Wildlife

Warden

Communication between Chief
Wildlife Warden & Wildlife

Warden

Communication between
Wildlife Warden & User Agency

TimeLine Details

Proposal received date at each stage of flow.

http://forestsclearance.nic.in/writereaddata/eds_UA/13_Jul_2020_1311463771Receiving.pdf


 

hp
Text Box
ANNEXURE--III





 




     
  































        























            






















  




   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   








   

   

   
   

   
   

   
   







          


          


         


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          









          


          


          


          


      


  


      



 


         


          


          






     

           

          

          
           

          
           

          
           

          
           

          
           

          
           

 


























         


         


         


         


         


         


        




        





         


         


         


         


         


         


         


         


         


         


         


         


         


         


         


         


         


         









         


         


         


         


         


         


         


         


         


         


         


         


         


         


         

         

         

         

         

         

         

         

         
























          

         

         

         

         

         

         

         

         

         

         

          

          

          

          

          

          

          

          

          

          

          

          

          

          

          

          








          



          

         

         

         

         

         

         

         

         

         

         

          

          

          

          

          

          

          

          

          

          

          

          

          

          

          

          








          







         






         


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          









          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          


          











          

          

          

          

          

          

















  

   

   

   

   

   

 





   








 


   

     

     

     

     

     

     

     


     

     








     

     

     


     

     


     
     

     

     

     


     
     

     

     

     

     


     
     

     

     

     

     

     




  


 







 
    

     

     

     








     

     

     

     

 
    

     

     

     

     

  
   

  
   

     

     

     

     

 
    

     

     

     

     

     

     

     

     

     








     

     

     

 



   

     

     

     

     

     

     

  
   

     





 














 


 


 
 
 




 
 
 







    
    






   




































              






     
           



















 
 


 
 
 
 


 
 




 




























 






    



            

    












  



          









       







 









        



























             














            









 
 
 



 


 

 







 



 

















  

   

   

   

  
 

   

  







hp
Text Box

hp
Text Box



 

EIA REPORT 
FOR PROPOSED MANUFACTURING OF DYE & DYE INTERMEDIATES 

 

  
 

 
 

  
 

 

 

 

   

 

  

 

  

 

  

 

  

 

  

    

  

 

 

  

 

  

  

  

 

 

   

 

   

  

 

  

 

  

 

   

 

   

  

 

   

 

  

  

 

  

 

   

 

   

  

 

  

 

  

 

   

 

   

  

 

   

 

Industrial Waste water (13.2 KLD) which will be treated in Effluent  Treatment Plant (ETP 

Capacity: 15 KLD) followed by RO (Capacity: 1.5 KL/hr) & MEE (Capacity: 0.5 KL/hr). Treated 

water will be recycled in Gardening, Processing, equipment, floor washing, scrubber  and 

flushing. Hence, Zero Liquid Discharge (ZLD) will be achieved  & Domestic Waste water (2 

KLD) will be disposed off into soak pit. 

Effluent Treatment Scheme of Industrial waste water:

Process sequence and description for Effluent Treatment to achieve zero liquid discharge is given 

below:

 1. Collection Tank 

Nature of effluent from different unit or plant (i.e. Process, Cooling Tower, Scrubber etc.) is 

varying according to process involved. This variation in parameter is affecting the treatment of 

effluent. Flow equalization is one of the most effective management procedures for constant and 

effective treatment. Steady state conditions are created when the influent flow is equalized over a 

defined period of time.  With equalization/collection tank, you can provide a more uniform desired 

flow rate of effluent to different treatment processes. 

 2. Neutralization Tank 

Neutralization involves adjusting the  pH of a liquid to approach the “neutral” pH of 7.0 (neither 

acid nor base).Generally, neutralization involves the use of an acid (pH less than 7) to lower the 

pH of a tank of basic (or alkaline) liquid (pH greater than 7), or the use of a base (or alkali)  to 

raise the pH of a tank of acidic liquid. Neutralization using acidic or basic material generates 

suspended solids/sludge. 

 3. Filter Press 

Filter press is a machine, which performs filtration & separation of solid particle and water. A filter 

press consists of a series of chambers containing square or rectangular filter plates supported in 

a frame. Once the filter chambers are loaded with slurry, the plates are forced together with 

hydraulic rams or  pressurized comprise air. Using this pressurized system slurry is filtered 

through filtration cloths. 

 4. Aeration Tank 

Filter water from filter press will comes to aeration tank. Aeration is the process of adding air into 

wastewater to allow aerobic bio-degradation of the pollutant components. It is an integral part of 

most biological wastewater treatment systems. Unlike chemical treatment which uses chemicals 

to react and  stabilize contaminants in the wastewater stream, biological treatment uses 

microorganisms that occur naturally in wastewater to degrade wastewater contaminants. 

 5. Settling Tank 

Settling tank or clarifiers allow the microorganisms and other solids to settle after biological 

treatment. Settled sludge is periodically drained for dry and disposal. 

hp
Text Box
ZERO LIQUID DISCHARGE PLAN   

hp
Text Box

hp
Text Box
M/s R J Industries 

hp
Text Box
ANNEXURE-IV



 

EIA REPORT 
FOR PROPOSED MANUFACTURING OF DYE & DYE INTERMEDIATES 

 

  
 

 
 

  
 

6. Pressure Sand Filter  

Pressure Sand Filter is a depth filter method, where particulates are captured within a porous 

body of material (i.e. Sand, etc). These filters are the most popular method for removal of turbidity 

from water. 

7. Activated Carbon Filter  

Activated Carbon filtering is a method of filtering that uses a bed of activated carbon to remove 

contaminants and impurities, using chemical adsorption. Activated carbon filters are generally 

employed in the process of removing organic compounds and/or extracting colour from water, 

thereby making the water suitable for discharge or use in manufacturing processes. 

8. Reverse Osmosis  

Reverse Osmosis, commonly referred to as RO, is a process where demineralization or 

deionization of water occurs by pushing it under pressure through a semi-permeable Reverse 

Osmosis Membrane. Reverse osmosis can remove many types of dissolved and suspended solid 

from water, including bacteria, and is used in both industrial processes and the production of 

potable water. 

9. Multiple Effect Evaporator/ Spray Dryer 

Reject of reverse osmosis is having high solid contains. Separation of solids is done by heating 

media (i.e. Steam, Coal, Electric, etc) using evaporation method is called Evaporator. In a 

multiple-effect evaporator, water is boiled in a sequence of vessels. Evaporated water is 

condensed using cooling water and resent to ETP for further treatment. 

 

M/s R J Industries 

hp
Text Box

hp
Text Box

hp
Text Box



ETP 
Inlet 
13.2 
KLD

12 KLD

7.26 KLD

4.73 KLD

4.05 KLD

CT-I

Li
Dfrunf

CT-n

J—jL

NT-I

CT-in

* V

NTH

Dv-.»|

I

Filt*iPr*',',
-J PLift«i rump.>

Fiit»r-. fa«d
Pump; PSF

FUm> Pi*''.
T

Filttr Pm« Aeration
Tank

—*—

Blowet
1W- 1s

Filter Feed
£:W5:;

Shier*

Treated
Water Tank

ACF

Permeate to

Make-up of
Boiler Si
Process

IT

Condensai
e used for

Process

RO
MEE/S

pray
Dryer

Salt to TSDF

M/s R J Industries 

hp
Text Box
MEE



 

EIA REPORT 
FOR PROPOSED MANUFACTURING OF DYE & DYE INTERMEDIATES 

 

  
 

 
 

  
 

 

  Figure 2 Treatment Diagram of RO plant  

 

  

  

- EMU
10

0. RawWaterTark
1 RawWSfler Pump
2 SandFilar
3 Carbon Flier
4. Anli Scaling Chemical

Dosing
5- Mxrrooc Filer
$.

7 ph Oosing system
8. UghPresure Punp
9. RO Membrane
10PureWater Terk
11.Cortrole Valve

RAW WATER

REJECT WATER

PURE RO t SOFT
WATER

H.D.

a.

$UUK£ DRY1MC PIT

F-IB1

P-161 

 Figure 3 Layout of MEE

M/s R J Industries 

hp
Text Box

hp
Text Box



hp
Text Box
ANNEXURE_V













Issues raised during public hearing, response and CER plan to address the same 

S.No.  Public Questions /Comments and 
Suggestions  

Proponent Responses  Time bound action plan  

1.  Narayan Lal Chaudhary  village  Bhujela  
He asked PP to provide information regarding the 
proposal dealing with the advancement of 
neighboring children, schools and solar energy 
for school education. 

The installation of solar street 
lights in the villages and provision 
for scholarships in schools have 
been proposed in the project. 

 Rs- 12 Lakhs is marked 
for Scholarship and 
infrastructure 
development in nearby 
Govt.  School  

 Rs 2.5 Lakhs is marked in 
CER for Solar lighting in 
Village  

 These commitment will 
be completed after 
successful operation of 
one year of the plant.  

2.  Mr. Sandeep from village Kacholi asked about 
the provision of training in industries 

Industrial training camps are 
organized time to time  

 Rs 1.5 Lakhs is marked 
for the Skill Development 
programs / Industrial 
Training for nearby 
villagers  

 These commitment will 
be completed after 
successful operation of 
one year of the plant. 

3.  Mr. Praveen Kumar from village Wadera asked 
about the provision of employment in unit.  

M/S RJ Industries said that on the 
basis of qualification and skill 50 
percent in direct and 50% percent 
indirect employment will be 
provided in which local people 
will be given priority. 

Total 35 persons will be hired on 
regular basis. Out of which 50% 
will be hired from local area as 
per qualification and skills.  
This will be started from 
construction phase of the project.  

4.  Mr. Khetaram Chaudhary Village Sanawada 
He asked that ground water will be used in the 
proposed project 
He was asked about what are the provision of 
groundwater recharging in this situation. 

The provision of reusing treated 
Strom water management will be 
done on project site  

 Rs 6.00 lakhs will be 
marked for rain water 
harvesting facilities 

hp
Text Box
ANNEXURE-VI



 This will be started from 
construction phase of the 
project.   

5.  Smt Nanudevi resident village Swaroopganj 
 
She want to know about the proposals for 
economic-social development in nearby areas  

The Socio economic 
development of the area in the 
proposed project various work 
proposals have been made. 
Local women will get 
employment especially in the 
canteen of the industry and 
priority will be given in 
employment for other small 
/domestic works. 

 The proposed project will 
provide Rs 16 Lakhs will 
be earmarked for CER 
activity  

 Total cost of the project is 
Rupees ~5.6 Corers.  
The implementation of 
CER will from the 
beginning of the project 
up to 7 years of working.   

6.  Mr. Gopalram Village Richdi 
Regarding employment of local youth in the 
project proposed 

The local people will be provided 
employment on priority basis on 
their merit and skill.  

 This will be started from 
construction phase of the 
project 

7.  Mr. Kesar Singh Village Swaroopganj 
He asked due the establishment of this industry, 
the surrounding area there will be an adverse 
effect on the health of the residents 